
 
 

PERFORMANCE EVALUATION OF STPs BASED 

ON DIFFERENT TECHNOLOGIES IN DELHI/NCR  

 
A PROJECT REPORT SUBMITTED IN PARTIAL FULFILMENT OF THE 

REQUIREMENTS FOR THE AWARD OF DEGREE 

OF 

MASTER OF TECHNOLOGY 

IN 

ENVIRONMENTAL ENGINEERING 
 

 

  Research Supervisor                                       Co-Supervisor 

     DR. S. K. SINGH           MS. LOVLEEN GUPTA 

     Professor & Head         Assistant Professor 
 

Submitted by 

CHARU SHARMA 

ROLL NO. 07/ENE/2010 

 

 

 

 

 

 

 

 

 

 

 

Department of Environmental Engineering 

 

Delhi Technological University 
(Formerly Delhi College of Engineering) 

Bawana Road, New Delhi-110042 

June, 2013 
 



 

 
 

CERTIFICATE 
[...]
decreases as biomass uptake oxygen as the mixed liquor travels through the ditch. Solids are 

maintained in suspension as the mixed liquor circulates around the ditch. Oxidation ditch effluent 

is usually settled in a separate secondary clarifier. 

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

46 
 

In the carousel arrangement, vertical shaft mechanical aerators are positioned in the oxidation 

ditch channel at the two ends of the race track configuration oxygen transfer and mixed liquor 

recirculation/mixing. 

 

 

Figure 4.9: Schematic diagram of Oxidation Ditch 

 

The ability to provide aerobic/anoxic/anaerobic conditions within an oxidation ditch allows a 

condition conducive for carbonaceous BOD removal, nitrification, and denitrification with a 

single sludge system. BOD removal or oxidation of organics is achieved in both the aerobic and 

anoxic zones of the channel. Nitrification or oxidation o f ammonia to Carbonaceous nitrate 

occurs only in the aerobic' portion of the channel. Denitrification or conversion o f nitrate to 

nitrogen gas occurs only in the anoxic portion of the channel. 

 

4.5.4 Nutrient removal in Oxidation ditch  

 

Carbonaceous BOD removal in the ditch process is achieved by facultative heterotrophic 

bacteria. The reaction occurs in two phases. The overall oxidation reactions are presented as 

Equation 1 and Equation 2. 

 

1. Organics + O2 + N + P         New Cells + CO2 + H2O  + Nondegradable Cellular Residue  

2. Cells + O2           CO2 + H2O + N + P + Nondegradable Cellular Residue 

 

In the aerobic portion of the channel, organic materials (BOD, COD and TOC) are oxidized by 

the bacteria using oxygen as an electron acceptor. In the anoxic portions o f the basin, the 

organic materials are oxidized by the bacteria using nitrate (NO3
-
) as an electron acceptor. 

Consequently, the alternating aerobic/anoxic oxidation of organic materials results in reduced 

power requirements for aeration and a reduction in capital and operational cost. 

 

Nitrification is the two-step biological oxidation of ammonia (NH3) to nitrate (NO3). The 

oxidation is performed by aerobic autotrophic bacteria frequently called nitrifiers. The 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

47 
 

predominant species responsible are nitrobacter and nitrosomonas. Equations describing the 

oxidation of amnonia to nitrite (NO2) and oxidation of nitrite to nitrate are presented in 

Equations 3 and 4, respectively.  

 

3. 2NH4
+
 + 3O2       2NO2

-
 + 2H2O + 4H

+
 + New Cells 

4. 2NO2
-
 + O2         2NO3

-
 + New Cells  

 

Nitrification occurs only under aerobic conditions. Temperature, pH, and alkalinity are primary 

factors in biological nitrification. Alkalinity is consumed at a rate of approximately 7.14 pounds 

per pound of ammonia nitrified. This alkalinity reduction causes the pH of the mixed liquor to 

drop. The rate of nitrification drops off rapidly at pH levels of less than 7. There is also a 

significant drop in nitrification rates at temperatures less than 15
O
C. 

 

Denitrification or nitrogen removal is the biological reduction of nitrate (NO3
-
) ion to nitrogen 

gas (N2). The process is performed under anoxic conditions by facultative heterotrophic bacteria. 

The formula which represents the chemical reaction is presented in Equation 5 as shown below. 

 

5.  6NO3- + 5CH3OH         3N2 + 5CO2 + 7H2O + 6OH
-
 + New Cells. 

 

A carbon source (shown as CH3OH in Equation 5) is required for denitrification to occur. In the 

oxidation ditch process, the carbonaceous BOD in the wastewater is utilized as the carbon 

source. Denitrification is an alkalinity producing process whereby approximately 3.57 pounds of 

alkalinity are released per pound of denitrified nitrate. Denitrification therefore slows the 

lowering of pH caused by nitrification in the mixed liquor. 

 

4.5.5 Design Criteria of Oxidation ditch  

Screened wastewater enters the ditch, is aerated, and circulates at about 0.25 to 0.35 m/s (0.8 to 

1.2 ft/s) to maintain the solids in suspension (Metcalf & Eddy, 1991). The RAS recycle ratio is 

from 75 to 150 percent, and the Mixed Liquor Suspended Solids (MLSS) concentration ranges 

from 1,500 to 5,000 mg/L (0.01 to 0.04 lbs/gal) (Metcalf & Eddy, 1991). 

 

The oxygen transfer efficiency of oxidation ditches ranges from 2.5 to 3.5 lb./Hp-hour (Baker 

Process, 1999). The design criteria are affected by the influent wastewater parameters and the 

required effluent characteristics, including the decision or requirement to achieve nitrification, 

denitrification, and/or biological phosphorus removal. Specific design parameters for oxidation 

ditches include:  

 

(i) Solids Retention Time (SRT): Oxidation ditch volume is sized based on the required SRT to 

meet effluent quality requirements. The SRT is selected as a function of nitrification 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

48 
 

requirements and the minimum mixed liquor temperature. Design SRT values vary from 15 to 30 

or more days.  

 

(ii) BOD Loading: BOD loading rates vary from less than 160,000 mg/1000 liters (10 lb./1000 

ft
3
) to more than 4x107 mg/1000 liters (50 lb./1000 ft3). A BOD loading rate of 240,000 

mg/1000 liters per day (15 lb./1000 ft
3
/day) is commonly used as a design loading rate. However, 

the BOD loading rate is not typically used to determine whether or not nitrification occurs. 

 

(iii) Hydraulic Retention Time: While rarely used as a basis for oxidation ditch design, 

Hydraulic Retention Times (HRTs) within the oxidation ditch range from 6 to 30 hours for most 

municipal wastewater treatment plants. Design parameters for Oxidation ditch process are shown 

in Table 4.6 and design parameter for removal of nitrogen in shown in Table 4.7 

 

Table 4.6:  Typical design parameters for Oxidation Ditch process 

Type of reactor Plug flow 

SRT, days 15-30 

Volumetric loading (Kg BOD/m
3
.d) 0.1-0.3 

MLSS mg/L 3000-5000 

F/M  

BOD/Kg, MLVSS.d 

0.04-0.10 

 

Table 4.7 Typical design parameter for Nitrogen removal in Oxidation Ditch 

Type of reactor Plug flow 

SRT, days 20-30 

MLSS mg/L 2000-4000 

T,h Total 18-30 

Anoxic zone Variable 

Aerobic zone Variable 

RAS, % of influent 

 

50-100 

 

  



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

49 
 

4.5.6 Advantages of Oxidation Ditch 

The main advantage of the oxidation ditch is the ability to achieve removal performance 

objectives with low operational requirements and operation and maintenance costs. Some 

specific advantages of oxidation ditches include: 

 An added measure of reliability and performance over other biological processes owing 

to a constant water level and continuous discharge which lowers the weir overflow rate 

and eliminates the periodic effluent surge common to other biological processes, such as 

SBRs. 

 Long hydraulic retention time and complete mixing minimize the impact of a shock load 

or hydraulic surge.  

  Produces less sludge than other biological treatment processes owing to extended 

biological activity during the activated sludge process. 

 Energy efficient operations result in reduced energy costs compared with other biological 

treatment processes. 

 

4.5.7 Disadvantages of Oxidation Ditch 

 Effluent suspended solids concentrations are relatively high compared to other 

modifications of the activated sludge process. 

 Requires a larger land area than other activated sludge treatment options. This can 

prove costly, limiting the feasibility of oxidation ditches in urban, suburban, or other 

areas where land acquisition costs are relatively high. 

 

  



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

50 
 

Description of the STPs with different technologies that were selected for the study is listed in 

Table 4.8 below. 

Table 4.8: Description of STPs for selected for the study 
 

S. No. Name & 

Location  of 

STP 

Treatment 

Technology  

Capacity Year of 

Commiss

ioning  

Developed 

by  

Maintained 

by  

Treated 

water 

discharge/

disposal 

1 Sen Nursing 

Home STP, 

Delhi 

BIOFER 10 MLD 2003 DJB M/s 

Degremont 

Pvt Ltd 

To PPCL 

for 

Electricity 

generation. 

2 SBR 

Indirapuram, 

UP 

SBR 74 MLD 2012 UP Jal 

Nigam, 

Ghaziabad 

M/s UEM 

India Pvt. 

Ltd 

 Hindon 

River 

3 UASB, 

Dhanwapur, 

Gurgaon 

UASB 30 MLD 1998 PHED Some 

private 

agency 

Najafgarh 

drain 

4 Phase-I, 

Rithala, 

Delhi 

ASP 182 MLD 

(40 

MGD)  

1990 DJB Some 

private 

agency 

 Najafgarh 

drain 

5 Phase-II, 

Rithala, 

Delhi 

ASP-

BIOFOR 

182 MLD 

(40 

MGD) 

2001-

2002 

DJB M/s 

Degremont 

Pvt Ltd 

Najafgarh 

drain 

6 Phase-II, 

Keshopur, 

Delhi 

Oxidation 

Ditch 

20 MGD 1975 DJB M/s Va-

Tech Wabag 

Ltd 

 Najafgarh 

drain 

 

  



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

51 
 

CHAPTER- 5 

PERFORMANCE EVALUATION OF STPs WITH DIFFERENT 

TECHNOLOGIES IN DELHI/NCR- A CASE STUDY 

 

5.1 BIOFOR Based STP at Dr. Sen Nursing Home Drain, Delhi 

5.1.1 Introduction of the STP 

The Sewage Treatment Plant established at Dr. SEN Nursing Home Nallah with a capacity of 

10.0 MLD [2.2 MGD] of average flow. It is located on the north bank of the Dr. Sen Nursing 

Home Nallah, east of the Ring road. Details of the plants are as follows: 

 

(i)  Plant capacity 10.0 MLD 

(ii)  Plant Location  Installed at Dr. Sen Nursing Home drain, behind 

Indraprastha Metro Station. 

(iii)  Year of Commissioning  The plant was commissioned during 2003 

(iv)  Developed & Maintained by Constructed by M/s Degremont Pvt Ltd for Delhi 

Jal Board under Yamuna Action Plan. 

(v)  Capital Cost 6.21 Crores 

(vi)  Sewage intake From Dr. SEN Nursing home drain flowing adjacent 

to the plant, having flow of around 60-70 MLD. 

(vii)  Treatment Technology Intensified Aerobic treatment with Dense-Deg & 

BIOFER 

(viii)  Treatment Units  Screening, aerated mechanical grit chamber with 

clarifier; Flash mixer, coagulation and flocculation 

chamber, clarifier cum thickener; Double stage 

fluidized bed BIOFOR tanks; Sludge pit, sludge 

recirculation, sludge press. 

(ix)  Biogas utilization Not applicable, no biogas is generated. 

(x)  Treated Water disposal  Treated water is utilized by Pragati Power 

Corporation Ltd (PPCL) for cooling towers and in 

return PPCL provide electricity for operating the 

STP. 

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

52 
 

 Indraprastha Metro Station 

 

A satellite imagery of the STP located near Indraprastha Metro Station taken from google earth  

is shown in the Figure 5.1. 

 

5.1.2 Process Description of STP based on BIOFOR Technology 

 

(i)  Raw Sewage Sump and Bar Screens  

Raw Sewage is passed through an Inlet channel and then two numbers of coarse screens (One 

working and one standby) equipped with 35mm opening for removing any floating material. 

These screens are cleaned manually with the help of rakes. The raw sewage from the raw sewage 

sump is pumped up to the elevated structures to allow gravity flow in the further treatment 

process. Six nos. of horizontal centrifugal non-clog pumps are provided to pump the sewage to 

the Elevated structures. Once the Raw Sewage is pumped to the Elevated Structures it undergoes 

medium screening by 20 mm screens and fine screening with 5 mm screens as shown in Figure 

5.2. Then effluent flows to the grit and grease removal unit 

 

 

 

 

BIOFOR STP at Sen Nursing Home, Delhi 

 

Figure 5.1 Satellite image of STP based on BIOFOR Technology at Sen Nursing Home, Delhi 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

53 
 

(ii)  Grit and Grease removing unit 

The Grit and Scum Removal unit is an aerated chamber as shown in Figure 5.3. The grit 

extraction is carried out by the airlift mechanism. The scour air required for the lifting of the grit 

hoppers is supplied by the same blower, which is used for feeding the air diffusers in the Grit 

removal unit. The grit is then lifted up by the inclined Screw Conveyor and the Grit dropped into 

a trolley for further disposal. The scum steaming from the floating of grease is removed 

manually. 

(iii)  Flow   measurement 

The Sewage after undergoing Grit Removal flows through the Parshall Flume where the Flow is 

displayed by the Ultrasonic Flowmeter. The Parshall flume has a flow meter, recorder and 

indicator leads, etc. 

          
 Figure 5.2: Fine Screens in BIOFOR based STP                      Figure 5.3: Grit and Grease removing unit 

   

(iv)  Physico Chemical Treatment 

After pre-treatment, the effluent undergoes a Physico-Chemical treatment to remove most of 

suspended solids in the influent and thus reducing the BOD.  The Physico-Chemical treatment 

comprises of flash mixing and flocculation followed by clarification. After the Parshall Flume, 

the Sewage flows into the Flash Mixer wherein commercial Alum is dosed for the coagulation of 

the Sewage. The Flash Mixer ensures a perfect mixing of the coagulating Alum with the Raw 

Sewage.  

  

(v)  Alum Preparation Tank and Dosing 

Alum solution is dosed in the Flash Mixer at the inlet of densadeg. Two (2) nos. alum solution 

preparation tanks have been provided with agitators. Alum tanks are provided with overflow 

drain lines along with drain valves.  



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

54 
 

Alum solution preparation is carried out in one tank at a time while alum dosing will be carried 

out using the other. Two nos. reciprocating metering pumps are provided to transfer alum 

solution to Flash Mixer of densadeg. The pumps are designed to operate on one (1) working and 

one (1) standby basis.  

 

(vi)  DENSADEG Clarifier    

The DENSADEG is a high performance clarifier developed by Degremont as shown in Figure 

5.4.  It consists of three (3) main technological modules: 

a) Reactor: The reactor Module for flocculation, uses two successive zones with a variable 

flocculation Energy. It is designed for both rapid flocculation and slow flocculation for floc 

growth with Sludge recycling. The resultant floc has a high level density which is enhanced 

by using a Polymer. 

 

b) Pre – Settling – Thickening: This Module leads 

to homogeneity to the Settling and Thickening of 

the Floc. Thickening is promoted by continuous 

scraping of the precipitated Sludge. Part of the 

Sludge (i.e. 30 m
3
/hr.) is recirculated in the 

Reactor. 

 

c) Lamella Clarifier: The lamella Clarifier features 

a rack of inclined metal plates, which cause 

flocculated material to precipitate from water that 

flows across the plates. The residual floc is 

removed in this module with tube modules for fast 

settling producing the final quality of Primary 

Treated Sewage.  

                                                                                                                          

(vii)   Biological Filters / BIOFORS 

The final stage of treatment is biological filtration. This stage reduces the content of Suspended 

Solids and the BOD in the effluent to the required levels. The biological filtration is carried out 

in two identical successive stages and each stage consists of a battery of four filters operating 

simultaneously.  BIOFILTERATION stages are shown in Figure 5.5 and Figure 5.6. 

   Figure 5.4: DENSADEG Clarifier 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

55 
 

Each filter has an RCC false floor cast near the bottom of filter media. The false floor is fitted 

with polypropylene Degremont-make UC25 nozzles. These nozzles are provided to allow 

passage of air/water as required. Each nozzle consists of a hollow stem approximately 30 cm 

long located below the false floor and a vertically slotted top above floor. The slot width at top is 

less than the media particle size ensuring that no media escape through the slots. The bottom  of 

the nozzle stem contains a hole and vertical slot for air passage during backwash air scouring 

while backwash water enter the nozzle from the bottom of the scum. Thus during backwashing 

an air cushion is formed just below the false floor with the water layer below. The large number 

of nozzles provided ensures equal distribution of air/water throughout the filter without any short 

circuiting. Each filter has an up flow operation, through a layer of media in which pollution 

reduction is biologically. This treatment is an aerobic one in which process air is supplied to each 

unit by process air blowers, common to both batteries on a continuous basis 

Periodic washing of the media is required to evacuate the sludge accumulated. Backwashing 

requirement arises due to the slow biological growth of bacteria in the filter media as well as 

retention of the suspended solids carried by the effluent. As media chock age increases, the head 

loss through the filter bed also increases resulting in water level in the inlet chamber to rise. 

Hence, backwashing is required to clean media at regular intervals. 

(viii)  Dewatering Unit   

The excess sludge produced in the plant is mechanically dewatered by Degremont presssdeg to 

reduce the handling volume of Sludge. The PRESSDEG is designed to remove the water 

contained in the sludge of DENSADEG by continuous filtration of Sludge, under pressure. The 

Sludge Layer is placed between two (2) belts after appropriate Polyelectrolyte conditioning that 

promotes the formation of bulky floc well separated from water. 

 

Figure 5.5: BIOFOR Stage –I Filtration Figure 5.6: BIOFOR Stage – II Filtration 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

56 
 

(ix)  Treated Effluent Tank 

An RCC treated effluent tank is provided to hold the final treated water from second stage filters. 

The capacity of tank is designed to retain about 300 m
3
 of water, which is equivalent to one filter 

backwash requirement. The overflow from this tank returns by gravity to the downstream of 

nallah through an RCC channel / outfall or reused for other purpose. 

(x)  Treated Water Disposal 

Treated water is utilized by Pragati Power Corporation Ltd (PPCL) for cooling towers and in 

return PPCL provide electricity for operating the STP.  

 

Dimensional details of STP units and facilities installed at Dr. Sen Nursing Home drain are 

shown in Table 5.1, and Process Flow Diagram of STP is shown in Figure 5.7. 

 

Table 5.1: Dimensional details of various units and facilities of the STP based on BIOFOR 

at Sen Nursing Home Drain, Delhi. 

Unit No. Dimensions 

Flow   10 MLD 

Raw Sewage Sump 1 20m X 7.95m,  

Rectangular shape 

Raw Sewage pump House 1 20m X 11.9m 

Grit & grease removing Unit 1 7m X 4m X 3.5 m 

Surface Loading rate = 30m
3
/m

2
/d 

Settling Velocity = 0. 95m / Sec 

Grit  Extraction: by air lift 

Blower =  ( 1 duty / 1 standby) Roots type 

Capacity= 250 Nm
 3

 / hr @ 6 bar 

Densadeg Reactor 

 

1 Tube clarifier  

Flocculating Reagent = Polyelectrolyte 

Rising Velocity =  

10 m
3
/m

2
/hr. at Avg.Flow 

20 m
3
/m

2
/hr. at Peak Flow 

Flocculent Chamber  1 1.5mX 1.5m,  

Rectangular with baffles 

Clarifier 

 

1 Type = Tube clarifier  

Capacity= 8.3mX 8.3m 

Dewatering equipment 1+1 Continuous Belt press filter 

Belt width = 2m 

Cake dryness = 30 % 

BIOFOR 2X4 Type = Fixed Film Biological Filter 

Surface flow rate = 7.1m/hr at peak flow. 

Filter  Medium = Biolite 

Media level = 2.9 m( with gravel) 

Treated effluent Tank 1 Flow-rate = 300m
3 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

57 
 

Figure 5.7: Process Flow Diagram of STP based on BIOFOR at Sen Nursing Home Drain, Delhi 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

58 
 

5.1.3 BIOFOR-STP Performance Evaluation & Analysis 

Samples were collected from the Inlet & Outlet point of the treatment plant to evaluate the 

overall performance of the treatment plant to reduce the pollution load on the receiving waters. 

Samples were collected once in a month for the period from January to May 2013 and the 

analytical results as obtained are summarized in Table 5.2 below. The variation in pH, TSS, 

BOD and COD in different months is shown in Figure 5.8, Figure 5.9, Figure 5.10 and Figure 

5.11 respectively.  

Table 5.2: Physico-chemical analysis of STP based on BIOFOR technology 

Parameters pH TSS BOD COD 

Month- 2013 Inlet Outlet Inlet Outlet Inlet Outlet Inlet Outlet 

January 

 

7.03 6.8 969 17 306 3 925 13 

February 

 

7.4 7.3 448 14 115 10 296 36 

March 

 

7.3 7.2 324 12 140 8 460 32 

April 

 

7.4 7.3 328 14 100 9 368 32 

May 

 

7.4 7.3 344 14 145 8 324 44 

Maximum  7.4 7.3 969 17 306 10 925 44 

Minimum 7.03 6.8 324 12 100 3 296 13 

Average 

 

7.3 7.2 483 14.2 161.2 7.6 475 31.4 

Percentage 

Reduction 

- 97% 95.2% 93.4% 

 

No disinfection of treated water is currently being practiced at STP of Dr. Sen Nursing Home 

drain. Samples at inlet and outlet of were examined for Fecal Coliform and Total Coliform 

parameter in order to assess microbial contamination removal. Results of the microbial analysis 

are summarized in Table 5.3. 

Table 5.3:  Microbial analysis of STP based on BIOFOR Technology 

S. No. Parameter Inlet Outlet 

1. Total Coliform (MPN/100ml) 97 X10
6
 42X10

5
 

2. Fecal Coliform (MPN/100ml) 24 X10
7
 23 X10

4
 

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

59 
 

 

Figure 5.8: pH variation in BIOFOR STP located at Sen Nursing Home Drain, Delhi 

From the Figure 5.8, it can be seen that pH value at the outlet of the plant is lowered as compared 

to the inlet of the plant. Throughout the study pH value at the outlet was almost consistent at the 

value range between 7.2-7.3. However, in the month of January it was found slightly varied upto 

6.8 that created acidic conditions in the system. Bacteria that treat wastewater to reduce the COD 

and BOD, are extremely sensitive to pH. Therefore, pH can also have a huge effect on activated 

sludge COD and BOD reduction rates. 

 

 

Figure 5.9 TSS variations in BIOFOR STP located at Sen Nursing Home Drain, Delhi 

7.03

7.4

7.3

7.4 7.4

6.8

7.3

7.2

7.3 7.3

6.4

6.6

6.8

7

7.2

7.4

7.6

January Feburary March April May

p
H

 V
al

u
e

Months

pH variation in BIOFOR STP
Inlet pH Outlet pH

969

448

324 328 344

17 14 12 14 14

0

200

400

600

800

1000

1200

January Feburary March April May

TS
S 

(m
g/

L)

Month

Monthly TSS Variation in BIOFOR STP

Inlet TSS Outlet TSS



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

60 
 

From Figure 5.9 above, it is depicted that, in the month of January, the value of TSS was found 

quite high at the inlet of the Plant which is 969 mg/L and at the outlet it was found 17 mg/L. Due 

to DENSADEG primary clarifier, the removal efficiency of TSS is very high in BIOFOR Plant.  

 

Figure 5.10 BOD variation in BIOFOR STP located at Sen Nursing Home Drain, Delhi 

 

 

Figure 5.11 COD variation in BIOFOR STP located at Sen Nursing Home Drain, Delhi 

Figure 5.10 & Figure 5.11 as shown above demonstrates the BOD & COD variation of BIOFOR 

plant respectively from the month of January to May. It can be seen that, in the month of January 

BOD & COD values are high with values as 306 mg/L and 925 mg/L respectively and 

throughout the study it ranges between 100mg/L to 145 mg/L for BOD and 296 mg/L to 460 

306

115
140

100

145

3 10 8 9 8

0

50

100

150

200

250

300

350

January Feb March April May

B
O

D
 (

m
g/

L)

Month

BOD Variation in BIOFOR STP

Inlet-BOD Outlet-BOD

925

296

460

386
324

13 36 32 32 44

0

100

200

300

400

500

600

700

800

900

1000

January Feb March April May

C
O

D
 (

m
g

/L
)

Month

COD Variation in BIOFOR-STP

Inlet-COD Outlet-COD



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

61 
 

mg/L except in the month of January. Due to advanced aerobic two-stage Biofiltration, BOD & 

COD removal rate is very high in BIOFOR Plant.  

5.2 SBR Based STP at Indirapuram, Uttar Pradesh 

5.2.1 Introduction of the STP 

The Sewage Treatment Plant at Indirapuram, Ghaziabad, Uttar Pradesh has been designed to 

treat 74 MLD of raw sewage flowing in the Sahibabad drain. The plant was commissioned 

during 2012 and constructed by M/s UEM India Pvt. Ltd. (hereinafter referred to as UEM). 

Details of plant are as follows: 

 

i)  Plant capacity 74 MLD 

ii)  Plant Location  Installed at Shakti Khand, Indirapuram, Uttar 

Pradesh  

iii)  Year of Commissioning  The plant was commissioned during 2012 

iv)  Developed & Maintained by Constructed by M/s UEM India Pvt. Ltd for UP Jal 

Nigam, Ghaziabad under Yamuna Pollution Control 

Unit - I. 

v)  Capital Cost 100 Crores 

vi)  Sewage intake From Sahibabad drain  

vii)  Treatment Technology Sequencing batch reactor (SBR) is a fill-and draw 

process with returned activated sludge system. 

viii)  Treatment Units  Inlet Chamber, Coarse Screen, Main Pumping 

Station, Stilling Chamber , Fine Screens, Grit 

Removal System, Distribution Chamber for 

Bioreactor, SBR Tank, Chlorination Contact Tank, 

Treated Effluent channel, sludge thickener, 

Centrifuge 

ix)  Biogas utilization  Not applicable, no biogas is generated. 

x)  Treated Water disposal  Treated water is discharged in to Hindon River and 

ultimately in to River Yamuna.  

  

A satellite imagery of the STP located near Indirapuram, in the state of Uttar Pradesh is shown in 

the Figure 5.12. 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

62 
 

 

 
               Figure 5.12: Satellite image of STP based on SBR Technology at Indirapuram, Uttar Pradesh 

 

5.2.2 Process Description of STP based on SBR Technology 

 

(i) Overflow Weir 

An overflow weir / flow diversion arrangement across the Sahibabad drain is provided, so as to 

impound the water flowing in the drain and divert it to the raw sewage sump cum pump house of 

the treatment plant.  

 

(ii) Inlet Chamber/Coarse Screens 

The sewage after screening is conveyed to the 

inlet chamber of main pumping station with 

hydraulic retention time as mentioned 

.Wastewater carries large objects such as wood, 

plastics, cloth etc that may damage or obstruct 

pumps and equipments or structures in 

subsequent stages of the treatment. To take care 

of such objectionable materials, as shown in 

Figure 5.13, coarse screens of size 40 mm are 

provided before the raw sewage is transferred to 

the main pumping station of the STP.  

 

 

Figure 5.13: Coarse Screen: 40mm  at SBR based STP 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

63 
 

(iii) Stilling Chamber & Fine Screens  

The sewage from main pumping station is pumped to the stilling chamber with hydraulic 

retention of 30 sec. There are two (2) Mechanical (working) and two (2) Manual (standby) i.e. 

mechanically cleaned screen of 6 mm clear opening and of manually cleaned fine screen of 10 

mm clear opening.  

 

(iv) Grit Removal Unit 

The Screened sewage flows by gravity into Mechanical Grit Separators. Grit removal is 

necessary to protect the moving mechanical equipment and pump elements from abrasion and 

accompanying abnormal wear and tear. Also, removal of grit reduces the frequency of cleaning 

of SBR tanks. 

Grit removal system with central scrapper mechanism, screw classifier and organic return pump 

has been provided. The solids are removed by a rotating scrapper mechanism to a sump at the 

side of the tank. Settled grit is removed by a reciprocating rake mechanism. Organic solids are 

separated from the grit by organic return pump, propeller type screw pump suitable for low lift 

and non-clog design.  

 

(v) Flow Measurement 

Flow measurement is being done through a Parshall Flume. An ultrasonic level measurement 

device measure sewage depth in the flume and the flow computation is through the dedicated 

digital display with integrator near the flume. The Parshall flume channel lead to the distribution 

chamber of the SBR Tank.  

 

(vi) Sequential Batch Reactor 

Screened and de-gritted sewage is introduced into SBR Process Units designed for the average 

flow of 74 MLD as shown in Figure 5.14. SBR is a fill-and-draw type of reactor system 

involving a single complete mix reactor in which all steps of the activated sludge process occur. 

Mixed liquor remains in the reactor during all cycles, thereby eliminating the need for separate 

sedimentation tanks. The complete operation is controlled automatically through Programmable 

Logic Controller (PLC) system.  

 

a) Fill- Aerate 

During the fill phase, the basin receives influent wastewater through distribution channel as 

shown in Figure 5.15. Under an aerated-fill scenario, both the aerators and the mechanical 

mixing unit are activated. The contents of the basin are aerated to convert the anoxic or 

anaerobic zone over to an aerobic zone.  

  



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

64 
 

 

 

 

b) React 

During this phase, no wastewater enters the basin and the mechanical mixing and aeration units 

are on as shown in Figure 5.16. Because there are no additional volume and organic loadings, the 

rate of organic removal increases dramatically. Most of the carbonaceous BOD removal occurs 

in the react phase 

      
     Figure 5.15 Fill Aerate phase of SBR Cycle                            Figure 5.16 React phase of SBR Cycle                                                                                                                            

 

c) Settle 

During this phase, activated sludge is allowed to settle under quiescent conditions—no flow 

enters the basin and no aeration and mixing takes place as shown in Figure 5.17. During the 

initial settling period, the sludge undergoes internal flocculation due to the residual mixing 

energy within the basin. As this energy dissipates the sludge interface forms and settles as a 

Figure 5.14:  SBR Tanks installed at Indirapuram, Uttar Pradesh 

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

65 
 

blanket. Dense solids fall through the formed mass to settle on the basin floor. The activated 

sludge solids form a sludge blanket which progressively falls towards the floor of the basin. 

There is an initial slow settling velocity which increases and then gradually decreases due to the 

compressive accumulation of solids on the basin floor. Zone settling velocity is a function of the 

initial solids concentration, basin depth, total area of the basin and nature of the biological solids. 

The flocs adhere together and the mass settles as a blanket leaving a layer of clear supernatant. 

At this point in the cycle, the preceding phases have accomplished all of the process objectives 

related to reduction of carbonaceous compounds, nitrification and de-nitrification and 

conditioning of biomass. 

d) Decant 

Decanter remove treated clarified effluent from the reactor without drawing floating scum or 

disturbing the settled sludge blanket. Once the settle phase is complete, a signal is sent to the 

decanter to initiate the opening of an effluent-discharge valve. A fixed type decanter is used for 

decanting purpose as shown in Figure 5.18. Excess Waste Activated Sludge (WAS) is also 

removed from the SBR during the DECANT phase influent. The IDLE period occurs when 

actual flows are less than design flows.  

                                              

 

 

                                                                                                                                                                            

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

(vii) Sludge Holding Tank & Sludge Dewatering 

The excess aerobic sludge coming out of the SBR is being collected in sludge sump with 

blowers. Sludge from sludge holding tank is pumped by screw pumps to centrifuge for 

dewatering of sludge and to reduce it to spade-able concentration. A poly-electrolyte system 

dosing system is provided.  

 

 

Figure 5.18: Fixed Type Decanter in SBR Tank Figure 5.17: Settle Phase of SBR Cycle 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

66 
 

(viii) Disinfection 

The treated water is undergoing disinfection using chlorine as a disinfectant. Two Vacuum type 

chlorinators have been provided. The chlorination system is based on chlorine being drawn off as 

a gas from containers located in container store area and taken to the chlorinator room where 

chlorinators and ancillary equipment. 

 

(xi) Treated Effluent Channel 

After chlorination the final treated effluent is conveyed to the existing final effluent channel. The 

length of the treated effluent channel is 10 m (approx.) and ultimately discharged into Hindon 

River 

Dimensional details of STP units and facilities based on SBR Technology installed at 

Indirapuram, Uttar Pradesh are shown in Table 5.4 and Process Flow Diagram of STP is shown 

in Figure 5.19. 

  



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

67 
 

 

Table 5.4: Dimensional details of various units and facilities of the STP based on SBR at 

Indirapuram, Uttar Pradesh 

Unit No. Dimensions 

Flow   70 MLD 

Inlet Chamber 1 Size=7.3m X 3.35m X 1.2 m 

Retention Time = 15 sec 

Coarse Screen 

 

2 Clear opening 40mm 

Fine Screen  

 

1 Clear opening 60mm 

Main Pumping station  1 Diameter = 11.9 m 

SWD = 3.5m 

Retention Time = 650 Sec 

Stilling Chamber 1 Size= 4.8m X 4.3m X 2m 

Retention Time = 30 sec ( at peak flow) 

Distribution Chamber 

  

1 Size = 6m X 3m X 1 m 

Grit Separator  3 (2W+1S) Size = 8.7m X 8.7m X(0.9+0.4) m 

SBR Tank 4 Shape= Trapezoidal bottom with 

rectangular top. 

At Top= 75m X 31 m 

At Bottom = 64.62  X20.62m 

Tapered angle = 30
o 

Liquid depth = 6m 

Blower 6 ( 4W+ 2S) Capacity = 5818.6 m
3
/hr 

Sludge Holding Tank 1 Diameter = 7.5m 

SWD = 3m 

Centrifuge 2 (1W+1S) Capacity = 20m
3
/hr 

Chlorine Contact tank 

 

1 25m X 20.6m X 3m 

Treated Effluent Channel  1 10m X 1.2mX1.1m 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

68 
 

Figure 5.19: Process flow diagram of STP based on SBR at Indirapuram, Uttar Pradesh 

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

69 
 

5.2.3 SBR-STP Performance Evaluation & Analysis  

Samples were collected from the Inlet & Outlet point of the treatment plant for the period 

starting from January till May 2013. Analytical results as obtained are summarized in Table 5.5 

that illustrates reduction efficiency to be 98%, 96% and 87.7% for TSS, BOD and COD removal, 

respectively. The variation in pH, TSS, BOD and COD in different months is shown in Figure 

5.20, Figure 5.21, Figure 5.22 and Figure 5.23 respectively.  

Table 5.5: Physico-chemical analysis of STP based on SBR technology 

Parameters  pH TSS BOD COD 

Month- 

2013 

Inlet Outlet Inlet Outlet Inlet Outlet Inlet Outlet 

January 

 

6.54 7.26 602 9 210 9 756 74 

February 

 

7.48 8.14 844 22 179 6 788 57 

March 

 

6.91 7.19 699 8 210 8 610 81 

April 

 

6.57 7.37 458 9 180 9 431 83 

May 

 

6.90 7.21 449 10 170 6 490 81 

Maximum 7.48 8.14 844 22 210 9 788 83 

Minimum 6.54 7.19 449 8 170 6 431 57 

 Average  

 

6.88 7.40 610 11.6 190 7.6 615 75.2 

Percentage 

Reduction 

- 98% 96% 87.7% 

 

Disinfection in the form of chlorination is being practiced in STP locate at Indirapuram, Uttar 

Pradesh, for pathogen removal. Samples at inlet and outlet of were examined for Fecal Coliform 

and Total Coliform parameter in order to assess microbial contamination removal. Results of 

analysis are summarized in Table 5.6. 

Table 5.6: Microbial analysis of STP with SBR Technology 

S. No. Parameter Inlet Outlet 

1. Total Coliform (MPN/100ml) 15 X 10
7
 93 X 10

2
 

2. Fecal Coliform (MPN/100ml) 21 X 10
7
 23 X 10

2
 

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

70 
 

Table 5.6 reveals that, there is high reduction in TC & FC from 15 X 10
7
 to

 
93 X 10

2 & 21 X 10
7 

to 23 X 10
2
 respectively due to chlorination is provided prior to the discharge of the treated 

effluent. 

 

Figure 5.20:  pH variation in SBR-STP located in Indirapuram, Uttar Pradesh 

 

 

Figure 5.21 TSS variation in SBR-STP located in Indirapuram, Uttar Pradesh 

Figure 5.20 & Figure 5.21 shows the variation in pH value and TSS value respectively for the 

SBR based STP for the month of January to May. It can be seen that, pH value in the month of 

February is 8.14 which needs to be monitored as pH range significantly affects the microbial 

activity and the pH control is an important operation parameter that needs to be checked. TSS 

variation also shows the maximum TSS value in the month of February only.  

6.54

7.48
6.91

6.57
6.9

7.26

8.14

7.19 7.37 7.21

0

1

2

3

4

5

6

7

8

9

January Feburary March April May

p
H

 V
al

u
e

Months

pH Variation in SBR-STP
Inlet pH Outlet pH

602

844

699

458 449

9 22 8 9 10

0

100

200

300

400

500

600

700

800

900

January Feburary March April May

TS
S 

(m
g/

L)

Months

TSS Variation in SBR -STP

Inlet TSS Otlet TSS



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

71 
 

 

Figure 5.22:  BOD variation in SBR STP located in Indirapuram, Uttar Pradesh 

 

 
Figure 5.23 COD variation in SBR STP located in Indirapuram, Uttar Pradesh 

Figure 5.22 & Figure 5.23 depicts the variation in BOD & COD respectively in SBR based STP 

in the month of January to May. BOD values at the inlet of STP are noted to be consistent and 

not much fluctuation was observed as it ranges from 210 mg/L to 170 mg/L throughout the 

study. BOD reduction in STP is observed to be very high. However, there is a wide fluctuation in 

the COD value at inlet of the STP with maximum value of 788 mg/L and minimum value of 431 

mg/L. Intake of sewage is from Sahibabad drain and industrial area located near the drain is 

discharging its wastewater directly into the Sahibabad drain which leads to the fluctuation in 

values of pH, TSS, BOD & COD at the inlet of the STP and consequently affects the operation 

of the STP.  

210

179

210

180
170

9 6 8 9 6

0

50

100

150

200

250

January Feburary March April May

BOD Variation in SBR-STP

Inlet BOD Outlet BOD

756
788

610

431
490

74 57
81 83 81

0

100

200

300

400

500

600

700

800

900

January Feburary March April May

C
O

D
 (

m
g/

L)

Months

COD Variation in SBR-STP

Inlet COD Outlet COD



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

72 
 

5.3 UASB Based STP at Dhanwapur, Gurgaon 

5.3.1 Introduction of the STP 

The STP of 30 MLD Capacity based on UASB has been designed at Dhanwapur, Gurgaon to 

treat the sewage generating from the Old Gurgaon area. The plant was commissioned in 1998 

under Yamuna Action Plan-I. Details of Plant are given below: 

 

i)  

 

Plant capacity 30 MLD 

ii)  Plant Location  Installed at Dhanwapur, Gurgaon, Haryana  

iii)  Year of Commissioning  The plant was commissioned during 1998 under 

Yamuna Action Plan- I. 

iv)  Developed & Maintained by  Municipal Corporation of Gurgaon. 

v)  Sewage intake From old Gurgaon region  

vi)  Treatment Technology Up-flow anaerobic sludge blanket (UASB), 

Anaerobic digestion process with Biogas 

generation. 

vii)  Treatment Units  Inlet Chamber, Coarse Screen, Main Pumping 

Station,Grit Removal System, Distribution 

Chamber for Bioreactor, UASB Reactors, Final 

Polishing Unit, Treated Effluent channel, sludge, 

Gas holder, Sludge drying beds. 

viii)  Biogas utilization  Biogas generated is being flared off in to the 

atmosphere.  

ix)  Treated Water disposal  Treated water is discharged in to Najafgarh drain 

and ultimately in to River Yamuna.  

 

A satellite imagery of the STP located at Dhanwapur, Gurgaon, in the state of Haryana, taken 

from google earth  is shown in the Figure 5.24. 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

73 
 

 

Figure 5.24: Satellite image of STP based on UASB at Dhanwapur, Gurgaon, Haryana 

 

5.3.2 Process Description of STP based on UASB Technology 

 

(i) Inlet Chamber  

         The inlet chamber is provided ahead of screen channel to receive the sewage from the rising 

mains. The incoming gravity sewer shall be connected to the inlet chamber in such a way that the 

invert levels of the pipe and chamber coincide.  

 

(ii) Fine Screen (Manual) Channel 

         Wastewater from Inlet Chamber flows in to fine screen channel. Fine Screen channel has been 

provided. Velocity in the channel not exceeds 1.2 m/sec.  

 

(iii) Grit Removal Chamber  

Wastewater from screen channel flows into the grit chamber. Grit chamber of rectangular shape 

has been provided. The function of this unit is to remove inorganic grit from sewage after it gets 

screened in screening channel.  

 

(iv) Distribution Chamber for UASB Reactor 

An RCC distribution chamber as shown in Figure: 5.25, has been provided to equally divide the 

flow to three modules of UASB Reactor.  

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

74 
 

 (v) UASB Reactor 

  The sewage from the distribution chamber enters the inlet chamber of the UASB Reactor of the 

present module. Three UASB Reactor each designed for handling 10 MLD flow working in 

parallel has been provided. UASB reactor is shown in Figure : 5.26. 

 

 

 

(vi) Gas Holding Unit 

Gas produced with in the UASB tank is taken into the gas holder. At present there is no 

utilization of biogas generated and gas is being flare off into the atmosphere.  

 

(vii)  Oxidation/ Polishing Pond 

Aerobic treatment in the form of polishing pond has been provided in order to reduce the BOD 

level as shown in Figure 5.27. Oxygen from atmosphere is taken by the micro-organisms to 

degrade the organic matter into simpler form and settled at the bottom of the pond.  

 

Figure 5.25: Distribution Chambers for UASB              

reactor 

Figure 5.26:  UASB Reactor installed at 

Dhanwapur, Gurgaon, Haryana 

Figure 5.27: Final Polishing Unit after UASB Reactor 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

75 
 

(viii) Sludge Disposal 

Sludge generated from the digester is dried in Sludge drying beds. 22 nos. of Sludge drying beds 

having depth of 2ft each have been provided. Dried sludge is used as manure and taken by the 

farmers of nearby village area.  

(ix)  Treated Water Disposal 

Treated effluent from polishing pond is being discharging into the Najafgarh Drain. 

Dimensional details of STP units and facilities of UASB Plant are shown in Table 5.7 and 

Process Flow Diagram of STP based on UASB is shown in Figure 5.28 

 

Table 5.7: Dimensional details of various units and facilities of the STP based on UASB at 

Dhanwapur, Gurgaon, Haryana 

Unit No. Dimensions 

 

Screen Channels 2 Clear spacing : 20 mm 

 

Grit chamber   Size : Length =8 m 

         Width  = 8m  

          Depth= 1.1m SWD 

 

Surface loading rate :960 m3/m2/d 

UASB Reactor 3 10 MLD each 

Size : 40  m x 17 m x 5 m ht 

Retention Time = 8hr 

 

Gas Holder 1 Gas quantity : 4500 m3/d  

Size : 15  m  dia  

          6m height 

HRT- 6hrs 

 

Oxidation/Polishing Pond 3 Size :Length = 30m 

Width= 100m 

Depth = 1.25m 

 

Sludge Beds 22 Size : 11m X 11m 

Depth = 0.6m each 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

76 
 

Figure 5.28: .Process Flow Diagram of STP based on UASB at Dhanwapur, Gurgaon, Haryana 

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

77 
 

5.3.3 UASB-STP Performance Evaluation & Analysis 

Samples were collected from the Inlet & Outlet point of the plant for the period starting from the 

month of January to May 2013 in order to assess the efficiency of the treatment plant. Plant was 

niot found working in the month of February due to some maintenance work. Analytical results 

obtained for pH, TSS, BOD & COD are summarized in Table 5.8, Average values as well as 

maximum & minimum values also observed in order to characterize the raw/ Treated water. The 

variation in pH, TSS, BOD and COD in different months is shown in Figure 5.29, Figure 5.30, 

Figure 5.31 and Figure 5.32 respectively. 

Table 5.8: Physico-chemical analysis of STP based on UASB technology  

Parameters  pH TSS BOD COD 

Month- 

2013 

Inlet Outlet Inlet Outlet Inlet Outlet Inlet Outlet 

January 

 

7.4 7.6 434 62 225 92 520 198 

February 

 

Non Operational 

March 

 

7.5 7.7 281 78 126 70 449 154 

April 

 

7.8 8.0 132 40 182 34 534 147 

May 

 

7.5 7.7 313 47 218 31 466 109 

Maximum 7.8 8.0 434 78 225 92 534 198 

Minimum 7.4 7.6 132 40 126 31 449 109 

 Average  

 

7.5 7.75 290 57 188 58 492 152 

Percentage 

Reduction 

- 80.3% 69% 69% 

 

Samples at inlet and outlet of were examined for Fecal Coliform and Total Coliform parameter 

in order to asses microbial contamination removal. Results of microbial analysis are summarized 

in Table 5.9. 

 

Table 5.9: Microbial analysis of STP based on UASB Technology 

S. No. Parameter Inlet Outlet 

1. Total Coliform (MPN/100ml) 18 X 10
6
 12 X 10

5
 

2. Fecal Coliform (MPN/100ml) 38 X 10
6
 89 X 10

4
 

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

78 
 

Table 5.9 reveals that there is poor removal of TC and FC in UASB+FPU treated effluent as no 

disinfection is being practiced in order to remove the pathogens from the treated water.   

.  

Figure 5.29:  pH  Variation in UASB STP located in Dhanwapur, Gurgaon, Haryana 

Figure 5.29 depicts the pH variation in UASB based STP. pH plays an important role in 

anaerobic digestion.  UASB reactors are generally operated at pH 6.5 to 7.5. Maximum pH value 

at the inlet of UASB was 8.0 and minimum value was 7.6 during the assessment period of the 

study. Thus pH value of UASB rector does not shows any favorable conditions for 

methanogenesis and thus affects the performance of UASB reactor. Figure 5.30 shows the 

variation in COD value, where it is noted to be maximum in month of January i.e. 434 mg/L and 

minimum in the month of April i.e. 132 mg/L. 

 

Figure 5.30: TSS variation in UASB STP located in Dhanwapur, Gurgaon, Haryana 

7.4

7.5

7.8

7.5

7.6

7.7

8.0

7.7

7.1

7.2

7.3

7.4

7.5

7.6

7.7

7.8

7.9

8

8.1

January March April May

p
H

 V
al

u
e

Months

Monthly pH Variationin UASB-STP
Inlet pH Outlet pH

434

281

132

313

62 78
40 47

0

50

100

150

200

250

300

350

400

450

500

January March April May

TS
S 

(m
g/

L)

Months

Monthly TSS Variation in UASB-STP

Inlet TSS Outlet TSS



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

79 
 

 

Figure 5.31: BOD Variation in UASB-STP located in Dhanwapur, Gurgaon, Haryana 

Figure 5.31 depicts the BOD variation in UASB reactor with maximum value in the month of 

January which is 225 mg/l and minimum in March which is 126 mg/l. It can be seen that BOD 

value at the outlet of UASB is not meeting the stipulated discharge standard of 30 mg/L 

throughout the study, thereby need intervention in terms of evaluating the performance deterrent 

factors in detail. Figure 5.32 shows the variation in COD value which was in the range of 449 

mg/L to 534 mg/L at the inlet and the range at the outlet is noted to be from 109 mg/L to 198 

mg/L. Poor working of UASB rector was observed in terms of organic removal from the 

wastewater collected at the STP. 

 

Figure 5.32: COD Variation in UASB-STP located in Dhanwapur, Gurgaon, Haryana 

225

126

182

218

92
70

34 310

50

100

150

200

250

January March April May

B
O

D
 (

 m
g
/L

)

Months

BOD Variation in UASB-STP

Inlet BOD Outlet BOD

520

449

534

466

198
154 147

109
0

100

200

300

400

500

600

January March April May

C
O

D
 (

m
g/

L)

Months

COD Variation in UASB-STP

Inlet COD Outlet COD



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

80 
 

5.4 ASP based STP, Phase-I at Rithala, Delhi  

5.4.1 Introduction of the STP 

The Sewage Treatment Plant at Rohini, Delhi has the capacity of 40 MGD [181.6 MLD] of 

average flow. It is covering the sewerage from the Rohini region (North-West Delhi). The plant 

was commissioned during 1990 and constructed by Delhi Jal Board under Yamuna Action Plan. 

Details of Plant are given below: 

 

i)  Plant capacity 40 MGD 

ii)  Plant Location  Installed near Rithala metro station, Delhi 

iii)  Year of Commissioning  The plant was commissioned during 1990  

iv)  Developed & Maintained by Constructed by Delhi Jal Board under Yamuna 

Action Plan. 

v)  Plant Cost 1093 Lacs 

vi)  Sewage intake From eight different sewage pumping stations 

located in Rohini.  

vii)  Treatment Technology Activated Sludge Process, in which air or oxygen is 

forced into sewage liquor to develop a biological 

floc which reduces the organic content of the 

sewage 

viii)  Treatment Units  Inlet Chamber, Fine Screen, ,Grit Chamber, Primary 

Setling Tank, Aeration tank, Final settling 

tank,Treated Effluent channel, sludge digestor, Gas 

holder, Sludge drying beds. 

ix)  Biogas utilization  Biogas generated is being flared off in to the 

atmosphere.  

x)  Treated Water disposal  Treated water is discharged in to Nangloi –

Sultanpuri supplementary drain which ultimately 

drains into Najafgarh drain and then to River 

Yamuna. 

 

 

A satellite imagery of the STP located near Rithala Metro Station, Delhi, taken from google earth 

is shown in the Figure 5.33. 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

81 
 

 

Figure 5.33: Satellite image of STP based on ASP at phase-I, Rithala, Delhi 

 

5.4.2 Process Description of STP based on ASP Technology 

 

(i) Bar Screen 

There are two no‗s of mechanical bar screen with a clear spacing of 20mm as shown in 

Figure-5.34. Debris and floating matter is removed here with rake mechanism, belt 

conveyors, trolleys and disposed off suitably. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ASP based STP, PHASE-I, Rithala, Delhi 

Figure 5.34: 20mm Mechanical Bar screens at ASP Plant inlet 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

82 
 

(ii) Grit Chambers 

Two (2) numbers of grit chambers are provided with a detention period of 90 sec and velocity of 

1.2m/sec. In this particular section, heavy organic matter of specific gravity more than 2.5 is 

allowed to settle down and then removed with the help of rake classifiers.  

 

(iii) Primary Settling Tank 

The sewage after removing the grit is taken to primary clarifiers by gravity. There are four (4) 

nos. of primary clarifiers of 10 MGD each having diameter of 29.4 meters and detention period 

of 2 hours. The raw sludge from the primary clarifiers is collected into the wet sump of raw 

sludge pump house. 

 

(iv) Aeration Tanks 

There are two (2) compartments with controlling gates each having four (4) nos. of mechanical 

surface aerators of 75 HP each. The effluent of primary clarifiers is taken into aeration tanks for 

aerobic treatment as shown in Figure 5.35. The process of treatment is achieved by activated 

sludge process with surface aeration. A part of activated sludge from the final clarifiers is also 

mixed to get the desired quality of treatment. The bacteria eat the organic matter present in the 

sewage and form the heavy flocks of organic matter. 

 

(v) Final Settling Tank 

The sewage from the aeration tanks is taken to final clarifiers where most of the organic matter 

settles down and form activated sludge. Final Settling tank is shown in Figure 5.36. The 

activated sludge is pumped back to aeration tank partly as per the requirement and rest before the 

primary clarifiers with the help of return sludge pumps. The final effluent (treated sewage) from 

the final clarifiers discharged into treated water channel.  

 

Figure 5.35: Aeration Tank of ASP Plant installed 

at Rithala, Delhi 

Figure 5.36: Final Settling Tank of ASP Plant 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

83 
 

(vi) Return Sludge Pump House/Digester 

Return sludge from the final settling tank is pumped back partly to aeration tank (upto 50-75 %) 

to maintain Mixed Liquor Suspended Solids (MLSS) and Food to Micro-organisms (F/M) ratio 

in the tank and rest to the distribution chamber before the primary clarifiers. Raw sludge from 

the primary clarifiers is pumped to digesters for digestion. Nine (9) nos. of fixed dome type 

digesters have been provided. The digestion period range from 25 to 30 days. Here the complex 

organic compounds decompose to form methane, carbon-dioxide, nitrogen, hydrogen sulphide 

gas, etc. This happen in the absence of air thus called anaerobic process. The digested mass 

(digested sludge) is drawn from the digesters to sludge drying beds by gravity. 

 

(vii) Gas Holder 

The gas produced in the digesters is collected in the floating dome type i.e. three (3) nos. of gas 

holder and recycled to digesters for mixing the digester contents with the help of compressors. 

The excess quantity of gas is being burnt in gas burners at present. Biogas generating can be 

utilized for electricity generation. 

 

(viii) Sludge Drying Beds 

The digested sludge is dried in the drying beds and forms the sludge manure which is being used 

for horticulture purposes and by farmers as manure. 

 

(ix) Treated Water Disposal 

Treated water is discharging into Nangloi –Sultanpuri supplementary drain which ultimately 

drains into Najafgarh drain and then to River Yamuna. 

 

Dimensional details of STP units and facilities of ASP Plant at Rithala, Delhi are shown in Table 

5.10 and Process Flow Diagram of STP based on ASP  at Rithala, Delhi is shown in Figure 5.37. 

  



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

84 
 

Table 5.10: Dimensional details of various units and facilities of the STP based on ASP  at 

Phase-I Rithala, Delhi 

Unit No. Dimensions 

Flow    

Bar Screen 2 20 mm spacing 

 

De-gritting  1 By rake classifier 

Retention time = 90 sec 

Primary Settling tank 4 10 MGD each 

Diameter = 40m 

Depth = 3.12m 

Hydraulic Retention Time = 2.1 hr 

Aeration Tank 4 Mechanical Surface Aerators 

8 no= 75 HP 

16 no- 14 HP 

Shape = Rectangular 

H.R.T = 6hrs. 

Final Settling Tank 4 10 MGD each 

Diameter = 42m 

Depth = 4.2m 

H.R.T = 3 hr 

Digester 9 Volume = 5660 m
3 

Retention Time = 20-30 days 

Diameter = 25m 

Depth= 14m 

Fixed dome type 

Gas Holder 3 Capacity = 5660 m
3 

Liquid depth= 11.25 m 

Gas Burners 

 

2 For burning of gas 

Sludge Drying Beds 48 Size = 30.5m X30.5m 

Sludge depth= 30 cm 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

85 
 

Figure 5.37: Process Flow Diagram of STP based on ASP at Phase-I, Rithala Delhi 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

86 
 

5.4.3 ASP-STP Performance Evaluation & Analysis 

Samples were collected from the effluent Inlet & Outlet point of the treatment plant. Analytical 

results obtained for pH, TSS, BOD & COD are summarized in Table 5.11, Average values as 

well as maximum & minimum values also observed in order to characterize the raw/ Treated 

water. . The variation in pH, TSS, BOD and COD in different months is shown in Figure 5.38, 

Figure 5.39, Figure 5.40 and Figure 5.41 respectively. 

Table 5.11: Physico chemical analysis of STP based on ASP Technology 

Parameters  pH TSS BOD COD 

Month  Inlet Outlet Inlet Outlet Inlet Outlet Inlet Outlet 

January 

 

8.0 7.9 100 20 90 22 384 74 

February 

 

7.9 7.7 116 16 110 20 296 84 

March 

 

7.8 7.9 364 34 185 18 588 72 

April 

 

7.3 7.7 484 09 270 14 607 52 

May 

 

7.8 7.9 252 32 105 29 312 80 

Maximum 8.0 7.9 484 34 270 29 607 84 

Minimum 7.3 7.7 100 09 90 14 296 52 

 Average  

 

7.8 7.8 264 22 152 21 437 72 

Percentage 

Reduction 

- 91.6% 86 % 83.5% 

 

Fecal Coliform and Total Coliform parameter were analyzed in the samples obtained from the 

inlet as well as outlet of the plant so as to assess microbial contamination removal. Results of 

microbial analysis are summarized in Table 5.12. 

Table 5.12: Microbial analysis of STP based on ASP Technology 

S. 

No. 

Parameter Inlet Outlet 

1. Total Coliform (MPN/100ml) 24 X 10
8
 28 X 10

4
 

2. Fecal Coliform (MPN/100ml) 15 X 10
7
 15 X 10

4
 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

87 
 

 

Figure 5.39:  pH variation in ASP-STP Phase-I at Rithala, Delhi 

Figure 5.39 & Figure 5.40 depicts the variation observed for the ASP based STP with regards to 

the pH value and TSS value respectively for the months of the assessment starting from January 

to May. At the inlet of the STP, pH value ranges from 7.7 – 8 which needs to be monitored in 

order to maintain the microbial activities, whereas at the Outlet the same varies in the range from 

7.3 to 7.9.  TSS variation depicts the maximum value at the inlet to be 484 mg/L and minimum 

to be 100mg/L. After the treatment, the treated effluent was noted to show TSS value in the 

range of 9 mg/L to 34 mg/L, thereby ensuring the stipulated standards as laid down by CPCB or 

SPCBs. 

 

Figure 5.40: TSS variation in ASP-STP -Phase-I at Rithala, Delhi 

 

8

7.9

7.8

7.3

7.8

7.9

7.7

7.9

7.7

7.9

6.8

7

7.2

7.4

7.6

7.8

8

8.2

January February March April May

p
H

 v
a
lu

e
 

Months

pH variation in ASP-STP

Inlet pH Outlet pH

100 116

364

484

252

20
16 34

9
32

0

100

200

300

400

500

600

January February March April May

T
S

S
 (

m
g
/L

)

Months

TSS variation in ASP-STP

Inlet TSS Outlet TSS



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

88 
 

 

Figure 5.40:  BOD variation in ASP-STP Phase-I at Rithala, Delhi 

Figure 5.40 & Figure 5.41 shows the variation in BOD and COD respectively from the month of 

January to May in Activated Sludge Process Plant. Figures reveal that there is wide seasonal 

fluctuation the BOD & COD values. BOD value at the inlet ranges from 90 mg/L to 270 mg/L 

and after treatment its values is ranges from 14 mg/L to 29 mg/L, thereby ensuring that the 

stipulated standards are complied with. COD variation is from 296 mg/L to 607 mg/L and after 

treatment the value ranges from 52 mg/L to 84 mg/L. 

 

Figure 5.41 COD variation in ASP-STP Phase-I at Rithala, Delhi 

 

 

90
110

185

270

105

22 20 18 14
29

0

50

100

150

200

250

300

January February March April May

B
O

D
 (

m
g
/l

)

Months

BOD variation in ASP-STP

Inlet BOD Outlet BOD

384

296

588 607

312

74 84 72 52
80

0

100

200

300

400

500

600

700

January February March April May

C
O

D
 (

m
g/

L)

Months

COD variation in ASP-STP 

Inlet COD Outlet COD



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

89 
 

5.5 ASP with BIOFOR Based STP at Phase-I, Rithala, Delhi 

5.5.1 Introduction of the STP 

The Sewage Treatment Plant located at Rithala, Delhi has the capacity of 40 MGD [181.6 MLD] 

of average flow. Sewerage from Rohini region (North-West Delhi) is being submitted to this 

STP. The plant was commissioned during 2001-2002 under Yamuna Action Plan. Details of 

plant are given below: 

 

i)  Plant capacity 40 MGD 

ii)  Plant Location  Installed near Rithala metro station, Delhi 

iii)  Year of Commissioning  The plant was commissioned during 2001-2002  

iv)  Developed & Maintained by Constructed by Delhi Jal Board under Yamuna 

Action Plan. 

v)  Plant Cost 8127 Lacs 

vi)  Sewage intake From eight different sewage pumping stations 

located in Rohini.  

vii)  Treatment Technology Activated Sludge Process followed by BIOFOR. 

Combination of conventional and advanced aerobic 

process.  

viii)  Treatment Units  Inlet Chamber, Fine Screen, ,Grit Chamber, 

Aeration tank, Final settling tank, BIOFOR tanks, 

Polishing tank, Treated Effluent channel, sludge 

digestor, Gas holder, Sludge drying beds. 

ix)  Biogas utilization  Biogas generated is being utilized to run the sewage 

treatment plant.   

x)  Treated Water disposal  Treated water is discharged in to Nangloi –

Sultanpuri supplementary drain which ultimately 

drains into Najafgarh drain and then to River 

Yamuna. 

 

 

 

 

 

A satellite imagery of the STP located near Rithala Metro Station, Delhi is shown in the Figure 

5.42. 

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

90 
 

 
Figure 5.42 Satellite image of STP based on ASP+BIOFOR technology at Phase-II, Rithala 

5.5.2 ASP+BIOFOR Technology Description 

It is the combination of conventional Activated Sludge Process with the BIOFOR unit. 

Interlinking of ASP and BIOFOR eliminate the need of Primary settling tank and resultant 

effluent is of better quality as compared to ASP. 

 

5.5.3 Process Description of STP based on ASP+BIOFOR Technology  
 

(i) Bar Screen 

Sewage is pumped though eight (8) nos. of sewage pumping stations and passed through bar 

screens. There are two (2) nos. of bar screen with a clear spacing of 10mm for mechanically 

operated screen and 20mm manual screen. Debris and floating matter is removed here with rake 

mechanism, belt conveyor, trolleys and disposed off suitably. 

 

(ii) Grit Chamber 

Two (2) nos. of grit chambers are provided with moving bridge in each as shown in Figure 5.43. 

Four (4) nos. of mixers and skimmers are also provided which serve the purpose of Oil & Grease 

removal as well.  In this chamber, heavy organic matter of specific gravity more than 2.5 is 

allowed to settle down and then removed with the help of screw conveyer.  

  

(iii) Aeration Tanks 

Effluent from the grit chamber is directly taken into the aeration tank for aerobic treatment as 

shown in Figure 5.44.  High rate aeration is provided through the four (4) nos. of diffusers 

provided at the bottom of the tank. Tank volume is 5675 m
3
 and Hydraulic Retention Time is 

maintained for 1.5 hrs. A part of activated sludge from the final settling tanks is also mixed to get 

ASP-BIOFOR, PHASE-II, RITHALA, DELHI 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

91 
 

the desired quality of treatment. The bacteria eat the organic matter present in the sewage and 

form the heavy flocks of organic matter. 

 

 

(iv) Final Settling Tank 

The sewage from the aeration tanks is taken to four (4) nos. of final settling tanks having 

Hydraulic Retention Time (HRT) of 2 hours where most of the organic matter settles down and 

form activated sludge. The activated sludge is pumped back to aeration tank partly as per the 

requirement and rest to the sludge thickener with the help of return sludge pumps. Sludge is 

collected by Siphon and bottom Scraper.   Effluent from the final setting tank is further passing 

though the three (3) nos. of strainer of fine hole of 2.5 mm where floating material if present, 

swiped by brushing arm mechanism in order to protect the BIOFOR tanks.   

 

(v)  BIOFOR Tanks 

Two (2) stage biofiltration process has been provided in BIOFOR tanks where intense aerobic 

treatment is provide and BOD levels reduced upto 98-99%. As shown in Figure 5.45, foaming 

was observed in the BIOFOR tanks for which the personnels involved in managing the same 

didn‘t had any information regarding the reason of foaming. Filters are washed through 

backwash water systems  

 

(vi) Polishing Tank 

Effluent from the BIOFOR tanks is taken into polishing tank where chlorine is added as a 

disinfectant.  

 

(vii) Return Sludge Pump House 

Return sludge from the final settling tank is pumped back partly to aeration tank (upto 50-75 %) 

to maintain MLSS and F/M ration in the tank and rest pumped to Sludge thickening unit.  

Figure 5.43: Grit Chamber Unit of ASP+BIOFOR Plant Figure 5.44: Aeration Tank of ASP+BIOFOR Plant 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

92 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

(viii) Sludge Thickener 

A sludge thickener is an auxiliary unit with the specific objective to concentrate the excess 

sludge, before it is sent to the sludge digester. The supernatant from the thickeners is returned to 

the aeration tank, so that its quality in terms of suspended solids concentration is of little 

importance. 

 

(ix) Digester 

Four (4) nos. of sludge digester having Volume of 8000 m
3
 has been provided. The digestion 

period range from 25 to 30 days. In the digester, the complex organic compounds decompose to 

form methane, carbon-dioxide, nitrogen, hydrogen sulphide gas etc. The digested mass (digested 

sludge) is drawn from the digesters to sludge drying beds by gravity. 

 

(x) Gas Holder 

The gas produced in the digesters is collected in the floating dome type three (3) nos. of gas 

holder and recycled to digesters for mixing the digester contents with the help of compressors. 

Biogas generating is being utilized for electricity generation and running of Plant. 

 

(xi) Sludge Drying Beds 

 The digested sludge is dried in the 43 nos. of sludge drying beds and forms the sludge manure 

which is being used for horticulture purposes and by farmers as manure. 

 

Figure 5.45: BIO Filtration Tanks after ASP installed at Phase-II, Rithala, Delhi 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

93 
 

(xii) Treated Water Disposal 

Treated water is discharging into Nangloi–Sultanpuri Supplementary drain which ultimately 

drains into Najafgarh drain and then to River Yamuna.   

Dimensional details of STP units and facilities of ASP-BIOFOR Plant are shown in Table 5.13 

and Process Flow Diagram of STP based on ASP+BIOFOR at Phase-II, Rithala, Delhi is shown 

in Figure 5.46. 

 

Table 5.13: Dimensional details of various units and facilities of the STP based on 

ASP+BIOFOR at Phase-II, Rithala, Delhi. 

Treatment Unit No. Size/ Dimensions 

Bar Screen 3 20 mm 

Size = 8m X 1.6m X 1.05m each 

Volume = 40.32 

De-gritting unit 4 Two cell with moving bridge 

Size= 30m X 4mX 3.9m 

Capacity = 1872 m
3
 

Retention Time = 15 min 

Aeration Tank 4 Diameter  =38m 

Depth = 5.5m 

H.R.T = 1.5 hr 

Final Settling Tank 4 Diameter  =49m 

Depth = 4.5m 

H.R.T = 2 hr 

BIOFOR Filters 20 

(10W+10S) 

Unit filtration bed area = 62.64m
2
 

Filtration rate = 6m
3
/m

2
/hr 

DAF Thickener 

 

2 Diameter = 18m 

Digester 4 Diameter = 26.8m 

Sludge Retention Time = 25 days 

Gas Holder 3 Diameter =25m 

Liquid depth = 11.25m 

Sludge Drying beds 43 30.5m X 30.5 m each 

Sludge depth = 30 cm. 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

94 
 

Figure 5.46: Process Flow Diagram of STP based on ASP-BIOFOR at Phase-II, Rithala, Delhi 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

95 
 

5.5.4 ASP+BIOFOR STP Performance Evaluation & Analysis 

Samples were collected from the Inlet & Outlet point of the plant. In order to assess primary 

treatment units a sample was collected after Grit chamber and MLSS value of Biofiltration tank 

was assessed to estimate the biomass available in aeration tank for biological degradation of 

organic matter. Analytical results are summarized in Table 5.14 . The variation in pH, TSS, BOD 

and COD in different months is shown in Figure 5.47, Figure 5.48, Figure 5.49 and Figure 5..50 

respectively. 

Table 5.14: Physico-chemical analysis of STP based on ASP+BIOFOR technology 

Parameters  pH TSS BOD COD 

Month  Inlet Outlet Inlet Outlet Inlet Outlet Inlet Outlet 

January 

 

8.0 7.9 100 16 190 18 290 22 

February 

 

7.9 7.8 116 14 110 18 296 72 

March 

 

7.8 7.9 364 30 185 16 588 60 

April 

 

7.3 7.7 484 11 270 8 607 46 

May 

 

7.01 7.9 252 18 105 4 312 48 

Maximum 8.0 7.9 484 30 270 18 607 72 

Minimum 7.01 7.8 100 11 105 4 290 22 

 Average  

 

7.6 7.8 264 18 172 13 419 50 

Percentage 

Reduction 

- 

 

93.1% 92.4% 88% 

 

Disinfection in the form of chlorination is being practiced in Sewage treatment plant at Rithala 

based on ASP+BIOFOR, for pathogen removal Samples at inlet and outlet of were examined for 

Fecal coliform and Total coliform parameter in order to asses microbial contamination removal. 

Results of analysis are summarized in Table 5.15 that shows that this technology is also efficient 

to remove the Coliform bacteria from the wastewater. 

Table 5.15: Microbial analysis of STP based on ASP+BIOFOR Technology 

S. No. Parameter Inlet Outlet 

1. Total Coliform (MPN/100ml) 24 X 10
8
 16 X 10

4
 

2. Fecal Coliform (MPN/100ml) 15 X 10
7
 85 X 10

3
 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

96 
 

 

Figure 5.47 : pH variation in ASP+ BIOFOR STP Phase-I at Rithala, Delhi 

 

Figure 5.48: TSS variation in ASP+ BIOFOR STP -Phase-I at Rithala, Delhi 

Figure 5.47 & Figure 5.48 shows the pH and TSS variation respectively in the months of January 

to May, for the ASP+BIOFOR Sewage Treatment Plant. pH value ranges from 7.01 to 8 at the 

inlet of STP and at the outlet his value is ranges between 7.7 to 7.9, which is noted to be 

controlled in this range for effective operation of the STP. TSS value at the inlet of STP ranges 

from 100 mg/L to 484 mg/L which at the outlet of STP after the treatment of the wastewater 

received was found ranging between 11 mg/L to 30 mg/L, thereby establishing the fact that the 

STP is efficient in Solids removal as High TSS removal was observed during the assessment.  

8
7.9

7.8

7.3

7.01

7.9
7.8

7.9

7.7

7.9

6.4

6.6

6.8

7

7.2

7.4

7.6

7.8

8

8.2

January February March April May

p
H

 v
al

u
e

Months

pH variation in ASP+BIOFOR-STP

Inlet pH Outlet pH

100 116

364

484

252

16 14 30
11 18

0

100

200

300

400

500

600

January February March April May

T
S

S
 (

m
g

/L
)

Months

TSS variation in ASP+BIOFOR-STP

Inlet TSS Outlet TSS



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

97 
 

 

Figure 5.49: BOD variation in ASP+ BIOFOR STP Phase-I at Rithala, Delhi 

 

 

Figure 5.50: COD variation in ASP + BIOFOR STP Phase-I at Rithala, Delhi 

Figure 5.49 & 5.50 depicts the BOD & COD variations respectively in the month January to May 

for STP based on ASP+BIOFOR Process. BOD value at the inlet was noted to be in between 110 

mg/L to 270 mg/L and after treatment in the plant BOD value was brought down in the range 

starting from 4 mg/L to 18 mg/L, ensuring the compliance with the stipulated standards for 

effluent discharge.  COD values throughout the study ranges between 290 mg/L to 607 mg/L at 

the inlet of the plant whereas after treatment the reduction of COD ranges in between 22 mg/L to 

72 mg/L. 

190

110

185

270

105

18 18 16 8 4

0

50

100

150

200

250

300

January February March April May

B
O

D
 (

m
g

/L
)

Months

BOD variation in ASP+BIOFOR-STP

Inlet BOD Outlet BOD

290 296

588 607

312

22
72 60 46 48

0

100

200

300

400

500

600

700

January February March April May

C
O

D
 (

m
g

/L
)

Months

COD variation in ASP+BIOFOR-STP
Inlet COD Outlet COD



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

98 
 

5.6 Oxidation Ditch Process Based STP at Phase-II, Keshopur, Delhi 

5.6.1 Introduction of the STP 

The Sewage Treatment Plant Phase-II, Keshopur, Outer Ring Road, Delhi is operating at the 

installed capacity of 20 MGD of average flow. The plant was constructed by the Delhi Jal Board 

under Yamuna Action Plan. Details of plant are given below: 

 

i)  Plant capacity 20 MGD 

ii)  Plant Location  Installed at Keshopur, Outer Ring Road, Delhi 

iii)  Developed by Constructed by Delhi Jal Board under Yamuna 

Action Plan. 

iv)  Maintained by  M/s Va-Tech Wabag Ltd 

v)  Sewage intake From sewerage from localities of  Patel Nagar, 

Naraina, Moti Nagar, Rajouri Garden, Janakpuri 

and Vikaspuri including Cantonment area 

vi)  Treatment Technology Oxidation Ditch   

vii)  Treatment Units  Inlet Chamber, Bar Screen, ,Grit Chamber, Aeration 

tank-Oxidation Ditch, Final settling tank, Treated 

Effluent channel, sludge digestor, Gas holder, 

Sludge drying beds. 

viii)  Biogas utilization  Biogas generated is being flared of into the 

atmosphere.   

ix)  Treated Water disposal  Treated water is discharged in to Najafgarh drain 

and then to River Yamuna. 

 

 

A satellite imagery of the STP located near Keshopur, Delhi taken from google earth  is shown in 

the Figure 5.51. 

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

99 
 

 
Figure 5.51:  Satellite image of STP based on Oxidation Ditch Technology at Keshopur, Delhi 

 

5.6.2 Process Description of STP based on Oxidation Ditch Technology  
 

(i) Bar Screen 

Sewage is conveyed from three (3) main trunk sewers namely West Delhi, Jail Road and 

Railway Wing trunk sewer and from sewage inlet chamber, the raw influent is passed through 

bar screens.  

 

(ii) Grit Chambers 

Grit chamber is provided where heavy organic matter of specific gravity more than 2.5 is 

allowed to settle down and then removed with the help of screw conveyer. From this section, 

sewage is pumped to primary clarifier. 

 

(iii) Primary Settling Tank 

The sewage after removing the grit is taken to primary settling tank by gravity. The raw sludge 

from the primary clarifiers is collected into the wet sump of raw sludge pump house. 

 

(iv) Oxidation Ditch 

Effluent form the primary settling tank is submitted to the Oxidation Ditch. As soon as the 

influent flow enters the ditch; it is subjected to heavy aeration and circulation (normally close to 

about 0.30 meters per second) thereby allowing long solid retention times. The mixing process 

entrains oxygen into the mixed liquor to foster microbial growth and the motive velocity ensures 

contact of microorganisms with the incoming wastewater. The aeration sharply increases the 

Oxidation Ditch, Keshopur, Delhi 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

100 
 

dissolved oxygen (DO) concentration but decreases as biomass uptake oxygen as the mixed 

liquor travels through the ditch. Solids are maintained in suspension as the mixed liquor 

circulates around the ditch. Oxidation ditch installed at Phase-II, Rithala is shown in Figure 5.52. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

(v) Final Settling Tank  

The effluent from the oxidation ditch is subsequently submitted to the Secondary Settling Tank 

(SST) or clarifier to separate the sludge, part of which is returned back to the ditch and remaining 

extra sludge is taken to the drying beds after passing through the digester. 

 

(vi) Sludge Digester & Gas Holder 

Sludge from the final settling tank is pumped to the sludge digester from where digested sludge 

is sent to sludge drying beds while the Supernatant is returned to the Primary Settling Tank 

(PST) and biogas generated is flared off into the atmosphere.  

 

(vii) Sludge Drying Beds  

Open Sludge drying beds have been provided in order to dewater the sludge as shown in 

Figure 4.39. Quality of sludge generated seems to be full of nutrients as plants were noted to 

be grown on the drying beds as depicted in the Figure 5.53.  

Figure 5.52: Oxidation Ditch installed at Phase-II, Rithala, Delhi 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

101 
 

 

 

 

 

 

 

 

 

 

 

 

(x) Treated Water Disposal 

Treated water from the STP is discharging into the Najafgarh drain which ultimately drains into 

River Yamuna. 

Dimensional details of STP units and facilities of Oxidation Ditch Plant are shown in Table 5.16 

and Process Flow Diagram of STP based on Oxidation Ditch at Keshopur, Delhi is shown in 

Figure 5.54. 

  

Figure 5.53: Sludge Drying Beds at Oxidation Ditch based STP 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

102 
 

Table 5.16: Dimensional details of various units and facilities of the STP based on 

Oxidation Ditch at Keshopur, Delhi 

Treatment Unit Number Size/Dimensions 

Mechanical Bar Screens 2 Nos. 2.5 M x 1.5 M 

Grit Chamber  2 Nos. 9.5 M x 9.5 M 

Water Depth:- 1.5  M 

Primary Clarifiers  2 Nos. Dia                :- 42.0 M 

Depth            :- 3.5 M 

Center Depth :- 5.0 M 

Retention time: - 1.5 Hrs to 2.0 Hrs. 

Sludge production rate:-  50% to 60% 

Aeration Tank  1 No. 

20 Nos. Aerator 

Aeration tank volume - 88.0 m x 70.50 m 

Aeration Capacity - 16 MGD, HP- 40 

Secondary Clarifier  2 Nos. 

 

Dia                            :- 42.0 M 

Depth                        :- 3.5 M 

Center Depth             :- 5.0 M 

Retention Time          :- 2 Hrs to 4 Hrs 

Raw Sludge Pump House (30 HP) 3 Sets. LPS,               Head 

Return  Pump House (30 HP) 4 Sets. LPS,               Head 

Sludge Digester  6 Nos. Capacity: - 36.0 Lac Cub. Feet 

Gas Holder  2 Nos. Capacity:- 10.0 Lac cub feet 

Sludge Drying Beds   10 Nos. Area      :- 30.5 M x 30.5 M 

Depth    :- 1.20 M 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 

 

103 
 

Figure 5.54: Process Flow Diagram of STP based Oxidation Ditch at Keshopur, Delhi 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 
 

104 
 

5.6.3 Oxidation Ditch- STP Performance Evaluation & Analysis 

Samples were collected from the Inlet & Outlet point of the plant and were analyzed for the 

parameters like pH, TSS, BOD and COD for the period starting from the month of January till 

May 2013. STP was not found operational in the Month of January and February due to plant 

rehabilitation work.  Analytical results for the Oxidation Ditch are summarized in Table 5.17. 

The variation in pH, TSS, BOD and COD in different months is shown in Figure 5.55, Figure 

5.56, Figure 5.57 and Figure 5.58 respectively. 

Table 5.17: Physico chemical analysis of STP based on OD technology 

Parameters  pH TSS BOD COD 

Month  Inlet Outlet Inlet Outlet Inlet Outlet Inlet Outlet 

January 

 
Non operational due to plant rehabilitation work 

February 

 

March 

 

7.4 7.4 464 18 180 36 688 156 

April 

 

7.6 7.8 332 28 120 18 420 56 

May 

 

7.48 7.87 73 25 163 30 344 160 

Maximum 

 

7.6 7.4 464 25 180 36 688 160 

Minimum 

 

7.48 7.87 73 18 120 18 344 56 

 Average  

 

7.49 7.69 290 24 154.3 28 484 124 

Percentage 

Reduction 

- 

 

92% 81.8% 74.3 % 

 

Samples at inlet and outlet of the STP were examined for Fecal Coliform and Total Coliform 

parameter in order to assess microbial contamination removal. Results of analysis are 

summarized in Table 5.18 as shown below.  

Table 5.18:  Microbial analysis of STP based on OD Technology 

S. No. Parameter Inlet Outlet 

1. Total Coliform (MPN/100ml) 46 X 10
8
 

 

75 X 10
4
 

 

2. Fecal Coliform (MPN/100ml) 15 X 10
8
 

 

23 X 10
4
 

 



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 
 

105 
 

464

332

73

18 28

25
0

100

200

300

400

500

March April May

TS
S 

(m
g/

L)

Months

TSS variation in OD - STP

Inlet TSS Outlet TSS

It can be seen from the Table 5.18 that TC & FC removal is in order from 10
8
 to 10

4 
irrespective 

of the fact that the technology is not a satisfactory performer in the removal of other parameters 

as discussed in the earlier section above. 

 

 

Figure 5.55: pH variation in OD- STP at Keshopur, Delhi 

Figure 5.55 & Figure 5.56 represents the variation in pH and TSS respectively in the month 

March to May as the plant was non-operational in January and February months. pH value was 

found in range of 7.4 to 7.6 at the inlet and at the outlet ranges from 7.4 to 7.87, which is noted 

to be in controlled circumstances. However, there is wide fluctuation in TSS value and it can be 

understood from the fact that at the inlet it ranges from 73 mg/L to 464 mg/l, though after 

treatment TSS value was brought down in the range between 18 mg/L to 28 mg/L, which is 

noted to be within the stipulated standards for effluent discharge.  

 

 

 

 

 

 

 

 

 

 

Figure 5.56:  TSS variation in OD- STP at Keshopur, Delhi 

7.4

7.6

7.48

7.4

7.8
7.87

7

7.2

7.4

7.6

7.8

8

March April May

p
H

 v
al

u
e

Months

pH variation in OD- STP
Inlet pH Outlet pH



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 
 

106 
 

 

Figure 5.57:  BOD variation in OD- STP at Keshopur, Delhi 

Figure 5.57 & 5.58 represents the variation in BOD & COD respectively in STP based on 

Oxidation Ditch technology.  BOD value at the inlet of the STP was found to range in between 

120 mg/L to 180 mg/L and after treatment its vale is brought down in the ranges between 

18mg/L to 36 mg/L, thereby pointing to non-compliance with the discharge limit of 30 mg/l at 

most of the months. COD value was determined to be in ranges varying from 344 mg/L to 688 

mg/L at the inlet of STP and after treatment the value was found in the range of 56 mg/L to 160 

mg/L.  

 

Figure 5.58:  COD variation in OD- STP at Keshopur, Delhi 

 

180

120

163

36

18
30

0

20

40

60

80

100

120

140

160

180

200

March April May

B
O

D
 (m

g/
L)

Months

Monthly BOD variation in OD-STP

Inlet BOD Outlet BOD

688

420

344

156

56 160

0

100

200

300

400

500

600

700

800

March April May

C
O

D
 in

 m
g/

L

Month

Monthly COD variation in OD-STP

Inlet COD Outlet COD



Performance Evaluation of STPs based on Different Treatment Technologies in Delhi/NCR 2013 
 

107 
 

  CHAPTER 6 

RESULTS AND DISCUSSION 

As a part of evaluation methodology for various technological options for sewage treatment, a 

number of parameters have been identified as a part of the study. These include performance 

efficiency with respect to removal of organics, suspended matter and enteric microbes; resource 